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Band edge measurements

Test Result
RefLevel[dBm | Resultf[dBm | Limit{dBm .
TestMode Antenna | ChName | Freq(MHz) Verdict
/100KHz] /100KHz] /100KHz]
Ant6 Low 2412 9.53 -39.63 <-10.47 PASS
Ant8 Low 2412 9.57 -38.26 <-10.43 PASS
11B-CDD
Ant6 High 2462 10.68 -45.85 <-9.32 PASS
Ant8 High 2462 9.33 -46.25 <-10.67 PASS
Ant6 Low 2412 9.15 -29.13 <-10.85 PASS
Ant8 Low 2412 8.68 -25.53 <-11.32 PASS
11G-CDD
Ant6 High 2462 9.18 -26.27 <-10.82 PASS
Ant8 High 2462 8.38 -28.05 <-11.62 PASS
Ant6 Low 2412 9.12 -27.61 <-10.88 PASS
Ant8 Low 2412 8.87 -23.36 <-11.13 PASS
11AX20MIMO
Ant6 High 2462 8.09 -23.6 <-11.91 PASS
Ant8 High 2462 8.69 -25.45 <-11.31 PASS
Ant6 Low 2422 6.17 -18.04 <-13.83 PASS
Ant8 Low 2422 5.55 -21.06 <-14.45 PASS
11AX40MIMO
Ant6 High 2452 6.03 -18.99 <-13.97 PASS
Ant8 High 2452 5.99 -19.31 <-14.01 PASS
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Test Graphs
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Conducted Spurious Emission
Test Result
FregRange RefLevel Result Limit .
TestMode | Antenna |Freq(MHz) Verdict
[Mhz] [dBm/100KHZ] |[dBm/100KHz]|[dBm/100KHZ]
30~1000 9.53 -56.3 <-10.47 PASS
Ant6 2412
1000~26500 9.53 -48.98 <-10.47 PASS
30~1000 9.57 -56.57 <-10.43 PASS
Ant8 2412
1000~26500 9.57 -51.49 <-10.43 PASS
30~1000 9.41 -55.99 <-10.59 PASS
Ant6 2437
1000~26500 9.41 -49.23 <-10.59 PASS
11B-CDD
30~1000 9.30 -55.97 <-10.7 PASS
Ant8 2437
1000~26500 9.30 -50.89 <-10.7 PASS
30~1000 10.68 -55.47 <-9.32 PASS
Ant6 2462
1000~26500 10.68 -46.92 <-9.32 PASS
30~1000 9.33 -56.15 <-10.67 PASS
Ant8 2462
1000~26500 9.33 -50.7 <-10.67 PASS
30~1000 9.15 -55.82 <-10.85 PASS
Ant6 2412
1000~26500 9.15 -50.82 <-10.85 PASS
30~1000 8.68 -55.82 <-11.32 PASS
Ant8 2412
1000~26500 8.68 -50.99 <-11.32 PASS
30~1000 8.77 -55.34 <-11.23 PASS
Ant6 2437
1000~26500 8.77 -51.05 <-11.23 PASS
11G-CDbD
30~1000 8.02 -55.72 <-11.98 PASS
Ant8 2437
1000~26500 8.02 -51.23 <-11.98 PASS
30~1000 9.18 -56.1 <-10.82 PASS
Ant6 2462
1000~26500 9.18 -49.58 <-10.82 PASS
30~1000 8.38 -56.59 <-11.62 PASS
Ant8 2462
1000~26500 8.38 -50.44 <-11.62 PASS
30~1000 9.12 -56.05 <-10.88 PASS
Ant6 2412
1000~26500 9.12 -51.1 <-10.88 PASS
30~1000 8.87 -56.45 <-11.13 PASS
Ant8 2412
1000~26500 8.87 -51.33 <-11.13 PASS
30~1000 8.62 -56.12 <-11.38 PASS
11AX20MIMO| Ant6 2437
1000~26500 8.62 -50.46 <-11.38 PASS
30~1000 6.77 -56.51 <-13.23 PASS
Ant8 2437
1000~26500 6.77 -50.76 <-13.23 PASS
30~1000 8.09 -56.19 <-11.91 PASS
Ant6 2462
1000~26500 8.09 -50.96 <-11.91 PASS
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saanis. FCC RF Test Report Report No. : FR3D0607C

30~1000 8.69 -55.86 <-11.31 PASS

Ant8 2462
1000~26500 8.69 -51.03 <-11.31 PASS
30~1000 6.17 -56.32 <-13.83 PASS

Ant6 2422
1000~26500 6.17 -51.19 <-13.83 PASS
30~1000 5.55 -56.11 <-14.45 PASS

Ant8 2422
1000~26500 5.55 -51.01 <-14.45 PASS
30~1000 5.74 -55.1 <-14.26 PASS

Ant6 2437
1000~26500 5.74 -51.23 <-14.26 PASS

11AX40MIMO

30~1000 5.56 -56.19 <-14.44 PASS

Ant8 2437
1000~26500 5.56 -50.71 <-14.44 PASS
30~1000 6.03 -56.19 <-13.97 PASS

Ant6 2452
1000~26500 6.03 -51.16 <-13.97 PASS
30~1000 5.99 -55.83 <-14.01 PASS

Ant8 2452
1000~26500 5.99 -51 <-14.01 PASS
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Partial RU

Maximum power spectral density

Test Result
TestMode | Antenna | Freq(MHz) | RuSize | Rulndex Result Himit Verdict
[dBm/3kHZz] [dBm/3kHz]
26Tone RUO -8.91 <8.00 PASS
Ant6 2412 52Tone | RU37 -8.8 <8.00 PASS
106Tone | RU53 -9.53 <8.00 PASS
26Tone RUO -10.65 <8.00 PASS
Ant8 2412 52Tone | RU37 -10.96 <8.00 PASS
106Tone | RU53 -10.16 <8.00 PASS
26Tone RUO -6.68 <8.00 PASS
total 2412 52Tone | RU37 -6.74 <8.00 PASS
106Tone | RUS53 -6.82 <8.00 PASS
26Tone RUO -7.94 <8.00 PASS
Ant6 2437 52Tone | RU37 -8.63 <8.00 PASS
106Tone | RUS53 -8.22 <8.00 PASS
26Tone RUO -8.07 <8.00 PASS
11AX20MIMO | Ant8 2437 52Tone | RU37 -7.45 <8.00 PASS
106Tone | RU53 -8.08 <8.00 PASS
26Tone RUO -4.99 <8.00 PASS
total 2437 52Tone | RU37 -4.99 <8.00 PASS
106Tone | RUS53 -5.14 <8.00 PASS
26Tone RU8 -8.49 <8.00 PASS
Ant6 2462 52Tone | RU40 -7.94 <8.00 PASS
106Tone | RU54 -7.76 <8.00 PASS
26Tone RU8 -8 <8.00 PASS
Ant8 2462 52Tone | RU40 -7.97 <8.00 PASS
106Tone | RU54 -8.53 <8.00 PASS
26Tone RU8 -5.23 <8.00 PASS
total 2462 52Tone | RU40 -4.94 <8.00 PASS
106Tone | RU54 -5.12 <8.00 PASS
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Appendix B. AC Conducted Emission Test Results

. Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
50.0 | 15C RS§247-QP
soof)} 15C RSS247-AVG
d |
40.04 ;
4 | 9 11
30.0 10 P
i
20.0
10.0
Va5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1% 0.162 48.16 -17.22 65.38 37.70 0.04 10.42 QF
2 0.162 37.96 -17.42 55.38 27.50 0.04 10.42 Average
3 0.181 44.94 -19.04 63.98 34.50 0.03 10.41 QP
4 0.191 34.74 -18.24 53.98 24.30 0.03 10.41 Average
5 0.274 36.99 -23.99 60.98 26.60 0.04 10.35 QP
6 0.274 26.09 -24.89 50.98 15.70 0.04 10.35 Average
7 0.318 32.65 -27.10 59.75 22.30 0.03 10.32 QP
8 0.318 20.65 -29.10 49.75 10.30 0.03 10.32 Average
9 7.329 35.77 —24.23 60.00 25.60 -0.14 10.31 QF
10 7.329 29.77 -20.23 50.00 19.60 -0.14 10.31 Average
11 8.456 35.01 -24.99 60.00 24.69 -0.15 10.47 QP
12 8.456 20.51 -20.49 50.00 19.19 —0.15 10.47 Average
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s=aranas. FCC RF Test Report Report No. : FR3D0607C
: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15C RS§247-QP
50.0 | 15C RS5247-AVG
40.0
79 1
30011V s 10 12
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.169 42.76 -22.27 65.03 32.30 0.04 10.42 QP
2 0.169 30.16 -24.87 55.03 19.70 0.04 10.42 Average
3 0.197 42.16 -21.60 62.76 231.70 0.05 10.41 QP
4*  0.197 34.16 -19.60 53.76 23.70 0.05 10.41 Average
5 0.224 35.11 -27.55 62.66 24.70 0.02 10.39 QP
6 0.224 26.31 -26.35 52.66 15.90 0.02 10.39 Average
7 6.851 34.05 -25.95 60.00 23.90 -0.10 10.25 QP
g £.951 28.45 -21.55 50.00 18.30 -0.10 10.25 Average
9 7.977 34.87 —25.13 60.00 24.61 -0.14 10.40 QP
10 7.977 29.37 —20.63 50.00 19.11 -0.14 10.40 Average
11 12.449 33.18 -26.82 60.00 22.30 -0.15 11.03 QF
12 12.449 28.18 -21.82 50.00 17.30 -0.15 11.03 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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saranas. FCC RF Test Report Report No. : FR3D0607C

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41 ~42%

Test Engineer : Koi Ji e o 99 ~ 23°C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna  Modulation  Channel Frequency gz:: RU Remark
Mode 10 2400-2483.5 CDD 6+8 802.11b 01 2412 1Mbps - -
Mode 11  2400-2483.5 CDD 6+8 802.11b 06 2437 1Mbps - -
Mode 12 2400-2483.5 CDD 6+8 802.11b 11 2462 1Mbps - -
Mode 13 2400-2483.5 CDD 6+8 802.11g 01 2412 6Mbps - -
Mode 14 2400-2483.5 CDD 6+8 802.11g 06 2437 6Mbps - -
Mode 15 2400-2483.5 CDD 6+8 802.11g 11 2462 6Mbps - -
Mode 16 2400-2483.5 CDD 6+8 802.11ax HE20 01 2412 MCSO - -
Mode 17 2400-2483.5 CDD 6+8 802.11ax HE20 06 2437 MCSO0 - -
Mode 18 2400-2483.5 CDD 6+8 802.11ax HE20 11 2462 MCSO0 - -
Mode 19 2400-2483.5 CDD 6+8 802.11ax HE40 03 2422 MCSO - -
Mode 20 2400-2483.5 CDD 6+8 802.11lax HE40 06 2437 MCSO0 - -
Mode 21 2400-2483.5 CDD 6+8 802.11ax HE40 09 2452 MCSO - -
Mode 22 2400-2483.5 CDD 6+8 802.11ax HE20 01 2412 MCSO0 Partial_26/0 -
Mode 23 2400-2483.5 CDD 6+8 802.11ax HE20 01 2412 MCSO  Partial_52/37 -
Mode 24 2400-2483.5 CDD 6+8 802.11ax HE20 01 2412 MCSO Partial_106/53 -
Mode 25 2400-2483.5 CDD 6+8 802.11ax HE20 11 2462 MCSO Partial_26/8 -
Mode 26 2400-2483.5 CDD 6+8 802.11lax HE20 11 2462 MCSO0  Partial_52/40 -
Mode 27 2400-2483.5 CDD 6+8 802.11ax HE20 11 2462 MCSO  Partial_106/54 -
CO-Location
Mode e Antenna Modulation Channel Frequency LI RU  Remark
(MHz) Rate
2400-2483.5 CDD 6+8 802.11ax HE40 06 2437 MCSO - -
28 GSM 850 Link
Sporton International Inc. (Kunshan) Page Number : C1 of C57
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0607C

Summary of each worse mode

Mode  Modulation Ch. (T\;ﬁg) (dléi\@:n) (dléhn\]/i/tm) M(?jrg)in Pol. i?lzk Result = Remark
10 802.11b 01 2388.91 47.47 54.00 -6.53 H AVERAGE Pass Band Edge
10 802.11b 01  4824.00 39.70 74.00 -34.30 \Y PEAK Pass  Harmonic
11 802.11b 06 - - - - - - - Band Edge
11 802.11b 06 7311.00 43.77 74.00 -30.23 H PEAK Pass Harmonic
12 802.11b 11 2483.56 44.00 54.00 -10.00 \% AVERAGE Pass Band Edge
12 802.11b 11  7386.00 44.23 54.00 -9.77 H Average Pass  Harmonic
13 802.11g 01 2389.95 50.11 54.00 -3.89 H AVERAGE Pass Band Edge
13 802.11g 01  4824.00 40.02 74.00 -33.98 \% PEAK Pass  Harmonic
14 802.11g 06 - - - - - - - Band Edge
14 802.11g 06 7311.00 43.18 74.00 -30.82 H PEAK Pass Harmonic
15 802.11g 11 2483.50 49.00 54.00 -5.00 H AVERAGE Pass Band Edge
15 802.11g 11 7386.00 43.83 74.00 -30.17 H PEAK Pass Harmonic
16 802.11ax HE20 01 2389.95 50.10 54.00 -3.90 H AVERAGE Pass Band Edge
16  802.11ax HE20 01  4824.00 39.89 74.00 -34.11 H PEAK Pass  Harmonic
17 802.11ax HE20 06 - - - - - - - Band Edge
17 802.11ax HE20 06 7311.00 43.82 74.00 -30.18 H PEAK Pass Harmonic
18 802.11ax HE20 11 2483.50 50.15 54.00 -3.85 H AVERAGE Pass Band Edge
18 802.11ax HE20 11 7386.00 44.82 74.00 -29.18 H PEAK Pass Harmonic
19 802.11ax HE40 03 2389.95 50.73 54.00 -3.27 \% AVERAGE Pass Band Edge
19 802.11ax HE40 03  7266.00 43.58 74.00 -30.42 \Y PEAK Pass  Harmonic
20 802.11ax HE40 06 @ 2389.95 50.94 54.00 -3.06 H AVERAGE Pass BandEdge
20 802.11ax HE40 06 7311.00 43.34 74.00 -30.66 \% PEAK Pass  Harmonic
21 802.11ax HE40 09 2483.50 50.04 54.00 -3.96 H AVERAGE Pass Band Edge
21 802.11ax HE40 09 7356.00 43.77 74.00 -30.23 H PEAK Pass Harmonic
22 802.11ax HE20 01 2389.69 43.00 54.00 -11.00 H AVERAGE Pass Band Edge
22 802.11ax HE20 01 - - - - - - - Harmonic
23 802.11ax HE20 01 2389.95 43.23 54.00 -10.77 H AVERAGE Pass Band Edge
23  802.11ax HE20 01 - - - - - - - Harmonic
24 802.11ax HE20 01 2389.95 45.93 54.00 -8.07 \% AVERAGE Pass Band Edge
24  802.11ax HE20 01 - - - - - - - Harmonic
25 802.11ax HE20 11 2483.56 42.99 54.00 -11.01 H AVERAGE Pass Band Edge
25 802.11ax HE20 11 - - - - - - - Harmonic
26 802.11ax HE20 11 2483.50 66.00 74.00 -8.00 H PEAK Pass Band Edge
26 802.11ax HE20 11 - - - - - - - Harmonic
27 802.11ax HE20 11 2483.50 69.19 74.00 -4.81 \% PEAK Pass Band Edge
27 802.11ax HE20 11 - - - - - - - Harmonic
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saranas. FCC RF Test Report Report No. : FR3D0607C
CO-Location
: Freq. Level Limit Margin Peak

Mode Modulation Ch. (MHz)  (dBuV/m) (dBuV/m) (dB) Pol. Avg. Result Remark

802.11ax HE40 06  2389.04 50.07 54.00 -3.93 V  Average Pass Band Edge

28

802.11ax HE40 06 3346.00 44.08 74.00 -29.92 H Peak Pass Harmonic
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Report No. : FR3D0607C

Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

Mode
ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
1138
45
B FCCPART 15C
650
1 \'\/\/
48
Peak
325
163
I 3. 1362, 2388, M, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mt B B & & B B a iy
1 2389.30 56.98 74.00 -17.02 40.76 32.3% 8.7 30.93 6.60 111 363 PEMK
11ﬂLe\leI (dBuVim)
1138
45
B3
650
FCC PART 15C (AVG)
s !
Av
g 325
163
I 3. 1362, 2388, M, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1T 28389 447 5400 6.5 35 3238 877 3093 6.8 111 303 AVERAGE

CDD 6+8

Fundamental
11"Le\iel (dBuVim)
134 1
i
B FCCPART15C
a0
MWWWMM
LI
125
163
U
1000 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwe B B & & B B a g
1 2412.00 107,86 -----v -=--=- 9158 3240 B.82 30.94 6.0 111 303 PEAK

11"Le\iel (dBuVim)

1138
I

95
813
50

FCCPARTA5C (AVG)
44 \’_/M/‘/_’_‘J et
35
163
100 1400, 1800, 200, 2600, 3000

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
T 21200 103,49 --vem woeee 8720 1240 882 3094 600 111 303 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193

Page Number : C4 of C57
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Report No. : FR3D0607C

10
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCCPART 15C B FCCPART 15C
50 \‘L\V./- 50
! wwwm
i L A PACTHETURE PRI TR M
I - us
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 38618 56.18 74.00 -17.82 39.97 3.7 8.77 30.93 6.60 22 20 PEN 1 2412.00 107,44 --veev oomeee 91.16 3240 5.82 30.94 6.0 W2 20 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
FCLC PART A5C (AVG) FCC PARTA5C (AVG)
48 1 48.8/
Av
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1388.91 4614 5400 -7.86 29.92 3238 8.77 30.93 6.0 222 20 AVERAGE 1 2412.00 102,96 ----vv -=-om- B6.68 32.40 5.82 30.94 6.00 22 20 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C5 of C57
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Report No. : FR3D0607C

Pol. Horizontal Vertical
MLWWBUW"] 1 Level {dBuVim)
1138 1134
915 95
iy FCCPART 15C i FCCPART15C
650 6540
FCCPART15C (AVG) FCCPART 15C (AVG)
Peak e y
- A2
M [
Avg 35 3!
163 163
3000 000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 452400 39.55 74.00 -34.45 58.57 34.25 1038 65.65 .00 == PEAK 1452400 39.70 74.80 -34.30 5870 34.25 1138 65.65 @.08 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 FECPAR 50 i3 FECPARTIEC
650 65,
FCC PART15C (AVE) FCC PART 15C (AVE)
188 — A " i
Peak o . - 1 R T
25 T I
Avg
163 163
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 4574.00 40,50 74.00 -33.48 59.79 34.20 12.09 65.5% @.00 -~ -- PEAK 1457400 40.53 74.00 -33.47 59.80 34.20 1.09 €55 @.00 -~ -- PEAK
1 73L6e 43.77 7486 -30.13 57.85 35.88 14.95 6483 @8 - -- PEAK 1 731168 42.99 74.66 -31.61 57.87 35.88 14.95 6483 @08 - -- PEAC
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Report No. : FR3D0607C

Band Edge

2400-2483.5_802.11b_CH11_2462MHz

Mode
ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
1134
95
t FCC PART 150
1
48
Peak
125
16
4 Uil U4, 26, 2488, 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark
Medwndwm B B B & & @ o dg
1 2434.% 56,22 74.00 -17.78 39.91 32.40 8.8 30.97 6.0 266 332 PEAK
11ﬂLe\leI (dBuVim)
1134
95
i
54
FOLC PART 150 (AVG)
Av
g 125
16
4 Uil U4, 26, 2488, 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 4835 43.93 54.00 -10.07 27.62 32.40 B.88 30.97 6.00 266 332 AVERAGE

CDD 6+8

Fundamental
11"Le\iel (dBuVim)
1138 1
95
B FCCPART 15C
50
Wit itasbs ot
448
35
163
U
1000 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwe B B & & B B a g
1 2462.00 109,08 -----v -=---- 92,75 3240 5.89 3096 6.00 266 332 PEAK

11"Le\iel (dBuVim)

1138
1
95
813
50
FCC PART A5C (AVG)
4&.8#4/
35
163
100 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
T 262,00 184,73 --eem woeee B340 1240 B89 3096 6.0 266 332 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BEPUFMP193
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12
Mode Band Edge

2400-2483.5_802.11b_CH11_2462MHz

ANT CDD 6+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVIm) 11"Le\iel (dBuVIm)
138 138 1
a5 s
e | FCCPART 150 B FCCPART15C

50 a0
A

r y L
48 448 M
Peak
325 35
163 163
2440 U5k, 44, 2476, 2488, 200 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2483.92 55.56 74.00 -18.44 39.5 32.40 8.8 30.97 6.60 121 1B PEM 1 2462.00 109.13 --vnev oomeee 92.80 3240 5.89 30.9 6.0 120 15 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
FCC PART A5C (AVG) FCC PART A5C (AVG)
L 1 Y
Avg v/,\/’ﬂ
325 35
163 163
2440 U5k, 44, 2476, 2488, 200 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2483.56 44.08 54.00 -10.00 27.69 32.40 8.8 30.97 6.00 121 18 AVERAGE 1 2462.00 104,62 ----vv -=nem- 88,29 32.40 5.89 30.95 6.00 121 15 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C9 of C57
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Pol. Horizontal Vertical
1‘.““LMIlll&]‘ﬂm) m Level (dBuvim)
1138 138
975 75
FCC PART 150 FCCPARTARC
B5 0
- 65,
FCC PART 15C (AVG), FOC PART5C AV
b 1 ey Sy ! o fl
Peak il e o R
14 b
A bX
\",
9 163
1 k.
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Linit Resd  Ant Cable Preamp  Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV dBm B B dB m deg -
1492400 4160 74.00 -32.38 60.83 3425 1200 63.46 0.0 .- -- PEAC MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
2 7386.09 52.97 74.00 -21.03 67.3% 35.80 14.87 65.84 0.00 300 288 Peak 1492800 41,3 74.80 -30.77 6044 3425 12.80 65.46 809 .- -- PEAK
3 7366.6@ 44.23 5486 -9.77 56.6@ 35.80 14.87 65.04 @.00 300 280 Average 7 738600 43.05 74.80 -39.95 7.4 35.80 14.87 65.04 0.08 - - PEAK
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13
Mode Band Edge

2400-2483.5_802.11g CHO1_2412MHz

ANT CDD 6+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 134 1
95 LA
t ‘ ( PART 15C t FLC PART 15C
Bl ,/WN \\w B0
i oottt " I TRR p——"
48 448
W
Peak
15 15
16 163
U v
Pl 2%, 2. 2388, U, M0 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
Mt B B & & B B a iy Medwndwe @ B0 g & & @& o dy
1 1389.95 62,15 74.00 -11.65 45.92 3.3 8.78 30.93 6.0 351 328 PEAK 1 2412.00 107,74 --ssev ovmeee 91.46 3240 B8.82 30.94 6.0 BT 326 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 134
1
95 LA
i 83
54 50
, FOLC PARRAC AVG) FCLC PART15C AVG)
s ' 4&.8/_\/
Av
g 125 15
16 163
U v
Pl 2%, 2. 2388, U, M0 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy Medwndwe @ B0 g & & @& o dy
1 1389.95 5011 54.00 -3.89 33.88 32.3% 8.78 30.93 6.80 351 328 AVERAGE 1 241200 98.56 ----ev -=ooe- 8228 3240 5.82 30.94 6.00 351 326 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C11 of C57
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13
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT CDD 6+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B CCPART15C B FCCPART 15C
i WJ \\M Gl
Il b 4 4, A e i
48 4B'BW
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.80 68.86 74.00 -13.14 44.63 3.3 878 30.93 6.0 308 13PEN 1 2412.00 107,46 ----vv -vnem- 91.17 3240 B8.82 30.93 6.00 300 13 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
FCC PARRASC (AVG) FCCPARTA5C (AVG)
Av
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.95 43.07 54.00 -5.93 3184 3233 878 30.93 6.0 308 13 AVERAGE 1 1200 97.89 ---eev oomeee BL.61 3240 5.82 30.94 6.00 300 13 AVERAGE
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e as. FCC RF Test Report

Report No. : FR3D0607C

Pol. Horizontal Vertical
1‘,““mellillilj‘llm] 1 Level {dBuVim)
1138 1134
915 95
iy FCCPART 15C i FCCPART15C
650 6540
FCCPART15C (AVG) FCCPART 15C (AVG)
m ol
Peak W MMWW WQWWWWW
Avg 35 3!
163 163
3000 000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 452400 39.33 74.80 -34.67 58.35 34.25 1038 65.65 .00 == PEAK 1452400 40.02 74.80 -33.98 59.04 34.25 138 65.65 @.00 -~ - PEAK

Sporton International Inc. (Kunshan)
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e as. FCC RF Test Report

Report No. : FR3D0607C

Pol. Horizontal Vertical
1‘,““Lewei(llmj‘ﬂm) 11“ Level (dBuVim)
113§ 1134
915 915
B3 FECPAR 50 i3 FECPARTIEC
650 65,
FCC PART15C (AVE) FCC PART 15C (AVE)
488 . § -
Peak L A RIS 1 PN A
35 !
Avg
163 163
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 4574.00 4101 74.80 -32.99 60.28 34.20 12.09 65.5% @.00 -~ -- PEAK 1 457400 40.65 74.80 -33.35 59.92 34.20 12.09 €5.5% @.00 - - PEAK
1 3108 43.18 74.08 -30.82 57.26 35.80 14.95 6483 8.0 - - PEAC 1 73108 42.50 7480 -31.20 S6.88 35.88 14.95 6483 8.0 - - PEAC

Sporton International Inc. (Kunshan)
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saranas. FCC RF Test Report Report No. : FR3D0607C

15
Mode Band Edge

2400-2483.5_802.11g_CH11 2462MHz

ANT CDD 6+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 1134 !
45 95
B FCCPART 15C B FCCPART 15C
e M\Wﬂ B0
Peak
325 35
163 163
2440 U5k, 44, 2476, 2488, 200 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2483.50 6125 74.00 -10.75 44.94 32.40 8.8 30.97 6.0 308 339 PEAK 1 2462.00 111,41 --veev ovmees 95.08 3240 5.89 30.9 6.00 300 339 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
FCC PART A5C (AVG) FCCPARTA5C (AVG)
48 48 \/V/_’___A’,J L_ N —
Av
g 325 35
163 163
2440 U5k, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2483.50 49.08 54.00 -5.00 32.69 32.40 8.88 30.97 6.00 309 339 AVERAGE 1 2462.00 102,34 --veev ovneee B6.01 32.40 5.89 30.95 6.00 300 339 AVERAGE
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15
Mode Band Edge

2400-2483.5_802.11g_CH11 2462MHz

ANT CDD 6+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVIm) 11"Le\iel (dBuVIm)
138 138 1
a5 s
e FCCPART 150 B FCCPART15C

i M M Gl

48 4B.BW
Peak
325 35
163 163
2440 U5k, 44, 2476, 2488, 200 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2483.56 6.68 74.00 -13.30 44.37 32.40 8.8 30.97 6.0 308 86 PEAK T 2462.00 109,33 --snev -oeees 93.00 3240 5.89 30.9 6.00 300 6 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
FCC PART 15C (AVG) FCCPARTA5C (AVG)
s . 48-8\/—/ —
Av
g 325 35
163 163
2440 U5k, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2483.50 43.28 54.60 -5.70 3197 32.40 8.8 30.97 6.00 308 86 AVERAGE 1 2460.00 108,23 ----vv -vnee- B3.99 3240 5.89 30.95 6.00 300 86 AVERAGE
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